
AGHA/ELY

PROFESSIONAL 4-WHEEL
TRACTORS (c SERIES)

ILLUSTRATED PARTS LIST

v

FORM NO:43791 (6-87)
REVISED 10.87

PART NO: 43777, 43778, 43779,
43790, 43781, 43792

PRINTED !N USA
$s.oo

Y

Y

I



TO CONTINUE ITS PROGRAM OF QUALITY AND DESIGN IMPBOVEMENTS, THE MANUFACTURER
RESEBVES THE RIGHT TO CHANGE SPECIFICATIONS, DESIGNS AND PRICES WITHOUT NOTICE AND
WITHOUT INCURRING OBLIGATION THE MANUFACTURER ALSO RESERVES THE BIGHT TO SHIP
WITHOUT NOTICE AND WITHOUT INCURBING OBLIGATION.

BGRAVELY

v

v



Tr ansm i ss i on
Number One Shaft
Number Two Shaft
Number Three Shaft
Number Four Shaft
Number Five Shaft
Number Six Shaft
Number Seven Shaft
Number Eight Shaft
Number Nine Shaft
Number Ten Shaft
Number Eleven
Number Twelve
Number Thirteen
Frame
Hood and Rear Deck

Manual Lift
Steering 

:

Brake Linkage
Fuel and Exhaust System

Electrical System -

-

TABLE OF CONTENTS

Pag e

;o;*;'; crr..t,'
Reverse C1utch
3rd and 4th Gear
IdIer
lst and 2nd Gear
Brake/stiding Gear
Pinion/Finat Drive

- Differential Assembly I
- PTO CLutch 10

1
2
3
4
4
4
6
B

- PTO Drive Assembly
- Fwd-Rev Clutch Assembly

Transmission Case Assembly
Transmission Cover Assembly

.L2

.t2

.t4

.16
18
20

Rear Hitch .23
Hydraulic System 24

rz'r.p.;"; io'r.r.,iri.=: . : . : : : : : : '.3',
18 H.P. and 20 H.P. Units 30Direction Control 3.2TransmissionControls . o 34

-'12;.;.'u,ii"' . : : . : : : . : 3;

18 II.P. and 20 H.P. Units 40
L2 H.P. Units 42
16 E.P. Units 44
18 H.P. and 20 H.P. Units . . 46

I

L-



.o
TRANSMISSION

lr

I

I

I

I

I

I

I

ITEIVI
NO. PART I,(O.

180130
18089

180132
IB0r26
456004

18027

I
2
3

4

5
6
7

B

9
10
11
t2
t3
14
15
16
t7
1B
19

QTY.

+

DESCRlPTlON

Number 1 Shaft, Forward Clutch
Number 2 Shaft, Reverse Clutch
Number 3 Shaft, 3rd and 4th Gear
Number 4 Shaf t, f dl-er
Number 5 Shaft, 1st and 2nd Gear
Number 5 Shaft, Brake-Sliding Gear
Number 7 Shaft, Pinion-Final Drive
Number 8 Shaft, Differential Asm.
Number 9 Shaft, PTO Cfutch Arm
Number 10 Shaft, PTO Drive Asm.
Number 11, Fwd-Rev Clutch Asm.
Number 72, Transmission Case Asm.
Number 13, Transmission Cover Asm.
Bolt, Hex 3/8-16x2.00
Pin, Dowel .375x.625
BoLt, Hex 3/8-16x2.25
Bolt, Hex 3/8-16x1.50
Nut, Lock 3/8-16
Gasket, Transmission Cover

2
2
2
4
6
1

l



NUMBER ONE SHAFT . FORWARD CLUTCH

I

l8-zR .,r-2o"p_
19- 9-Zr

I

g-a-
Pr4

I

ITEM
NO.

1
2
3
4
5
6

PART NO.

347 31
117989
43t7 87
18025
L7 949
Lt223

67 4t
t7 926
207 55
18011
1 8007

67 42
1I13s
r8006
I 8003
14 998
20444

42L202
21141
t7 929
L7 925

QTY.

1
1
I
1
4
5

3
1
I
1
1
1
3
I
I
1
I
I
I
I
I

DESCRIPTION

Shaft, Splined Fwd Clutch
Key, Woodruff .I88x1.25 Hard *19
Key, Woodruff .188x.625 Hard #61
Gear and Bearing Assembly
Bearing, Needle .75x1x.50
Race, Bearing Thrust

.752x1.240x.030
Bearing, Thrust .752x1.240x.078
Weldment, Shifter
Weldment, Shift Rail
Gear, Spur
Gear and Bearing Assembly
Race, .060 Bearing Thrust
Ring, Retaining .750 Shaft
Gear, Bevel
Gear, 10 DP 16 Teeth x .750 Std.
Race, Thrust .752x1.240x.095
Spring, Comp. I.0x.80x36 lb/Ln
Pin, Spring .188x1.00
Washer, Felt
Arm, Shifter
Bushing, 2-Speed
2

7
8
9

10
11
L2
I3
14
I5
16
L7
18
19
2A
2L

r-
i-



NUMBER TWO SHAFT . REVERSE CLUTCH

o._

o

ITE!1
NO.

I
2
3

PART NO.

4317 87
34730
1t223

57 4t
18020
t7949
18003
11]35

67 42
17947
2044A

QTY.

2
1
6

3
I
4
1
3
I
I
I

DESCRIPTION

Key, Woodruff .188x.625 Hard #61
Shaft, Splined Reverse Clutch
Race, Bearing Thrust

.752x1.240x.030
Bearing, Needle .752x1.240x.078
Gear, Idler Assembly
Bearing, Needle .75xIx.50
Gear, 10 DP 16 Teeth x "750 Std.
RingT Retaining .750 Shaft
Race, .060 Bearing Thrust
Assembly, Reverse Gear and Bearing
Spring, Comp. 1.0x.80x36 lb/in

4
5
6
7
IIti

J

I

\

-



NUMBER THREE SHAFT . 3RD AND 4TH GEAR

NUMBER FOUR SHAFT . IDLER

NUMBER FIVE SHAFT - 1ST AND 2ND GEAR

G

I

r
\-



NUMBER THREE SHAFT .3RD AND 4TH GEAR

ITEI'I
NO.

1
2
3
4
5
6

ITEM
NO.

ITEI,l
NO.

1
2
3
4
5

PART NO.

r8000
t7 999
1 953s
L7 997
t7 992
151I I

PART NO.

15r1 I
17 995
15II5

PART NO.

1511s
L7 993
t7 992
l7 989
r511 8

QTY.

I
1
I
1
1
1

NUMBER FOUR SHAFT - IDLER

QTY.

DESCRIPTION

Bearing, ThrusL Race
Spacer, I .0 27 xL.125x.45'l
Gear
Shaft, Splined
Gear, 10 DP 16 Teeth x .750
Gear, I0 DP 20 Teeth x .600

DESCRIPTION

O
1
2
3

I
1
I

Gear, 10 DP 20
Shaft, Splined
Gear, 10 DP 30

Teeth x .600

Teeth x .500

NUMBER FIVE SHAFT . 1ST AND 2ND GEAR

QTY.

I
I
I
I
1

DESCRIPTION

Gear, l0 DP 30 Teeth x .500
Spacer, 1.027x1.125x. 550
Gear, 10 DP 16 Teeth x .750
Shaft, Splined
Gear, 10 DP 2A Teeth x .600

tr

!



NUMBER SIX SHAFT . BRAKE/SLIDING GEAR

I

6
VG

l5

N,/lrre
24

25

3I

@
t

6



NUMBER SIX SHAFT . BRAKE/SLIDING GEAR

ITEl,1
NO. PART NO. QTY. DESCRIPTION

1 180188 I Bolt, Hex l/2-13x2.75
2 120396 1 washer, F1at.531x1.062x.095
3 18165 I Bushingr.530x.750x2,A6
4 414075 I Nut, Lock 5/8-]-l
5 40732 1 Assembly, Brake Band
6 21371 1 Drum, Brake
7 421202 L Pin, Spring .18&x1.000
8 17945 I Arm, Shifter
9 21141 1 washer, Felt (Special for Trans.)

10 271089 I Key, Woodruff .125x.375 Hard
11 17943 L Bushingr.756x1.125x.75
12 17944 1 Arm, Shifter
13 15137 1 Sea1, OiI .750x1.254x.188
14 18018 1 O-Ring, 5/8x3/4xt/t6
15 17940 1 Weldment, Ist and 3rd Shifter
16 17937 1 Weldment, 2nd and 4th Shifter
l7 L4987 I Ring, Retaining 1.00 Shaft
18 14988 1 Gear, 8 DP 15 Teeth x .850
19 2L370 1 Shaft, Slide Gear
20 14989 1 Gear, Sliding 10 DP 36 Teeth x .594
21 14995 I Gear, Sliding 10 DP 30 Teeth x ,594
22 14998 1 Race, Bearing Thrust ,752x!.240x.095
23 20761 1 lrleldment, Rail Shift Fork 1&3 Range
24 456390 2 Pin, Spring.25x.75

I 25 20762 1 Weldment, Rail Shift Fork 2&4 Range

I
I



NUMBER SEVEN SHAFT . PINION/FINAL DRIVE

NUMBER EIGHT SHAFT . DIFFERENTIAL ASSEMBLY

B

tu,

'- ,,r

ub&



NUMBER SEVEN SHAFT . PINION/FINAL DRIVE

I .L .Lr.'t

);o. PART NO.

19340
t7 987
17986

QTY. DESCRIPTION

Thrust 1.002xI.552x.030
Teeth x .750
Drive

2
1
t

I
2
3

Race, Bearing
Gear, 8 DP 30
Pinion, Fina1

NUMBER EIGHT SHAFT . DIFFERENTIAL ASSEMBLY

ITEI{
NO.

1
2
3
4
5
6
7
I
9

10
11
l2

PART NO.

40300
L7 984
19956
19953
17980
t2667
t9952
1 99s4
23531
23712
205t4

41 94s5

QTY.

2
2
2
2
2
2
2
1
1
4
4
4

DESCRIPTION

AxIe, Bevel Gear Differential
Bearing, Ball 1.378x2.834x.669
Cap, Different,ial End
Gear, Beve1
Ring, Retaining 1.000 Shaft
Block, Drive
Pinion, Bevel
Pin, Spider Pinion
Gear, Final -Drive
Bolt, Hex 5/L6-18x2.75 Grade-8
Nut, Eex 5/16-18 Grade-8
Nut, Lock 5/16-LB

U

9



r-

NUMBER NINE SHAFT . PTO CLUTCH

./- 2./ L,^3

-r.?.:
*7
! .,i{1,

12
).

Y0,
(r-3

10



1
2
3
4
5
6
7
I
9

10
11
t2
13
14
15
15
t7

ITEM
NO.

18
19
20
2L

22
23

PART NO.

tt27 0
18 019

L24549
17 966
L7 967
17 952
179s3
t7 957
t7949
17958
18017
18 018
18 016
14998
\7 962
17960
17959

tt225
34194
34193
1796 5

1s733
17951

NUMBER NINE SHAFT . PTO CLUTCH

QTY.

2
1
5
1
1
I
I
1
2
1
1
2
1
1
1
1
2

1
1
I
1

DESCRIPTION

E-Ring, .750 Shaft
Lever, PTO
Key, Woodruff .I87x.750 Hard #9
Ring, Retaining 1.375 Eaton 340-1
Bearing, Ball 1.378x2.440x.551
Cup, Clutch
Assernbly, Clutch Cone Bearing
cuP, clutch
Bearing, NeedIe .750x1.00x.50
Spacer, PTO
Shaft, PTO Yoke
O-Ring r .625x.750x.060
Yoke, PTO
Race, Thrust Bearing .752x1.240x.095
Bushing
Assembly, Shifting Collar
Bearing ,Thrust Race

I.002x1.552x.093
Bearirg, Needle Thrust 1.002x1.552
Throw-Out, PTO
Spring, Comp. Type 5x1.50x200 Rate
Gear, Spur PTO 10 DP 22 Teeth

x l-.200 Std.
Ring, Retaining .750 Shaft
Shaft, PTO Clutch

2
1

t
11



NUMBER TEN SHAFT . PTO DRIVE ASSEMBLY

NUMBER ELEVEN - FWD.REV CLUTCH ASSEMBLY

m-
12



NUMBER TEN SHAFT . PTO DRIVE ASSEMBLY

ITEl,l
NO. PART NO.

4t4075
33 84s
L7 922

t7 924
14640
r953 8
L7 923

1
2
3

4
5
6
7

QTY.

I
I
I

1
1
1
1

DESCRIPTION

Nut, Lock 5/8-Ll
Washer, Flat .687x1.312x.122
Gear, Spur PTO; 10 DP 56 Teeth

x .750 Std.
Spacer, 1 .060x1 .375x.450
Assembly, Bearing 1.000x1.980xI.243
Shaft, PTO
Seal, Oi1 1.375x2.129x.312

DESCRIPTION

Assembly, Clutch and Ring
Rivet, Steel (Bag of 50)
Lining, CIutch
Ring, CIutch
Disc, Clutch
Bearing, BaIJ- 1.574x3.149x.708
Pin, C1utch Spring
Trunnion, Fwd-Rev Clutch
Pin, Cotter .06x.75

NUMBER ELEVEN . FWD.REV CLUTCH ASSEMBLY

ITEM
NO.

1
2
3
4
5
6
7

I
9

PART NO.

42482
44L4L
40692
4248L
42484
3s330
3s681
34734

L2L223

QTY.

2
I
2
2
2
2
2
2
2

I



NUMBER TWELVE . TRANSMISSION CASE ASSEMBLY

5
L

r@

16.

rs ,qt;C@c56

tr' -&N,q;- -z.itg.'],24

^@d,,
vq@

14



NUMBER TWELVE . TRANSMISSION CASE ASSEMBLY

ITEM
NO.

1
2
3
4
5
6
7
8
9

10
11
t2
13
14
15
16
17
18
19
20
2t
22
23
24
25
26
27
28
29
30
31
32
33
34
35

PART NO.

17 910
t7 9t9
tB87 2
t7 9t5
17 913
19472

12L664
l-0387 7

24772
27 430L

t7 9l-7
t8024
1803s
t7 9t4
t7 9t2

9650
18859
15137

180079
720214

77 936
t7946
18200

42L7 43
103880
108686

L8421
12039 4
18012 0

18030
180191

4297 6
L8029
18 812
180 31

QIrY.

1
1
1
1
4
1
1
3
1
5
I
1
I
1
1
1
1
1
2
2
4
I
1
1
1
1
I
2
2
1
4
1
1
1
2

DESCRIPT]ON

Assembly, Transmission Case
Ring, Retaining 1.969 Shaft
Ring, Retaining 3.156 Bore
Bear ing, Ball 1.968x3.1 49x.629
Bearing, NeedIe .75xIx.75
Capr Pipe L/2 NPT
Nipple, Pipe l/2x2.5
Plug , P ipe l/ B

Spr ing
BalI, Steel 5/16
Seal, Oil 2.250x3.005x.375
Hub, Clutch
Sea1, Oi1 .75x1 .625x.25
Bear ing, Needle .625x.812x.750
Bearing, Needle 1.000xI.250x.750
Bear ing
Cap, Front PTO
Seal, Oil .750x1.254x.188
BoIt, Hex 5/76-18x1.00
Washer, Lock 5/L6 Reg.
Spring, Comp. 1.50x.30x26 Lb/in
Plug
Pin, fnterlock
P1ug, Cup 3/g
PIug , P ipe l/ 2
El-bow, l/2 90 Degree Street
Plate, Cover
Washer, Flat .406x.8I2x.065
Bo1t, Hex 3/8-16x.750
Gas ke t
Bolt, Hex l/2-13x3.25
Retainer, Axle Bearing
Bear ing , Bal-1 1.250x2,2 50x . 500
Ring, Retaining
Seal, Oil Axle

15



NUMBER THIRTEEN . TRANSMISSION COVER ASSEMBLY

(

16

%)
16 17



NUMBER THIRTEEN . TRANSMISSION COVER ASSEMBLY

ITEI,l
NO. PART NO.

I80 31
18812
18029

1 80191
I8035
t8024
t7 9L7
18030
347 40
L8022
17 913
17 914
17 91s
L887 2
L7 9t9

103879
L7 9L2
r1063

1
2
3
4
5
6
7
8
9

10
11
t2
13
14
I5
16
t7
18

QTY.

2
T
I
4
I
1
I
1
I
1
3
1
I
I
I
I
I
1

DESCRIPl'ION

Seal, OiI Axle
Ring, Retaining
Bearing, BaIl 1.250x2,250x.500
BoIt, Hex l/2-13x3.25
Sea1, OiI .750x1.625x.250
Hub, Clutch
Seal, OiI 2.250x3.005x.375
Gasket
Retainer, AxIe Bearing
Assembly, Transmission Cover
Bearing, Needle .75xIx.75
Bearing, Needle .625x.812x.75
Bearing, Ball I.968x3.149x.629
RingT Retaining 3.156 Bore
Ring, Retaining 1.969 Shaft
P1ug, Pipe 3/8
Bearing, Needle 1.000xl.250x.750
Bearing, Needle .75xIx.75

17



FRAME

",b-\qrrg

-ll \'
-\ ,-\x' I

Iq

ffe&'
--4y'-,?9 

-'
/.1 -*\(9 -

,6@.0-,^ "'%
h^$.

"ru,TP^.
--I :_ r

\
U-eB

1B

13

14

4 t.'.
r')

.-...1

29



ITEM
NO.

1
2
3
4
5
6
7
8
9

10

11
l2
r3
14
15
16
L7
18
19
20
2t
22
23
24
25
26
27
28
29
30
31
32

33
34
35
36
37
38
39

PART NO.

180021
t20392

32369
t4897
2242t
4014 1

I80020
4t9454
1 605 41

40449
40450
4054 8
4t240

180024
120386

34723
243s7

435507
24358

r80177
180077

40822
401 84
10174
40183

18 012 4
12037 8
41353 4
456 00 4
419455

40207
167 260

40140
3987 2
39839
11058
183 62

I 8170 0
4091 I
1040 5
21087
21088

QTY.

4
4
4
2
2
2

26
30

2
1
1
1
1
2
2
2
2
2
.)

4
4
2
1
2
2
2
4
1
1
4
1
4
T
1
I
4
1
4
1
2
1
1

FRAME

DESCRIPTION

Bo1t, Hex l/4-20x.875
Washer, Flat .281x.625x.065
Nut, Retainer
Moulding
Bracket, Forward Tank
Bracket, Fuel Tank
Bo1t, Hex l/4-20x.75
Nut Lock l/ 4-20
Screw, Machine l/4-20x.75 Pan Hd.
Brace, Instrurent Panel L.H.
B race , Inst rurnent Panel R . H .
Bracket, Instrurent Panel
Support, Instrun"ent Panel
Bo1t, Hex l/4-20x1.25
Washer, Flat .3L2x.734x.065
Bushing , .259x.37 5x.25
Bumper, Seat
NuL, Lock l/2-13
Bracket, Rear Hitch
Bo1t, Hex 1/2-13x1.50
Bo1t, Hex 5/16-18x.75
Bracket, Bushing Lock
Bracket, fnterlock Switch
Bushing, Nylon .76x1.00x.76 Flange
Plate, Fwd-Rev Mounting
BoIt, Hex 3/8-16x1.25
Nut, Hex l/2-L3
Nut, Lock 3/8-16
Nut, Lock 3/8-16
Nut, Lock 5/16-18
Rod, Frane Extension Brace
Screw, Tapping l/4-20x.625 Pan Hd
Plate, Manua1 Control Cover
Plate, Hydraulic Control Cover
Tray, Battery
Nut, Rim
Bracket, Fender Hold-Up
BoIt, Hex l/2-20x1.50
Weldrnent, 4-Whee1 Fran e
Pin, Hair
Wel-dment, Mower Bracket R.H.
Wel-dment, Mower Bracket L. H.

19



HOOD AND REAR DECK

4
'd--s

i;tr,
o- *30iro -2.<\"3(- '- -.1 -.r>-12''-- ('\\:P-

o '-'-\xl 
I

-'-

<.

20



HOOD AND REAR DECK

ITEM
NO. PART NO. QTY. DESCRIPTION

1 43802 I Hood, Silk Screen
2 40176 2 StoP
3 43244 2 Decal, Model Lz-G

43245 2 Decal, Model 16-G
43246 2 Decal, It[odel 18-G
43247 2 Dec al , l'Iod e1 2 0-G

4 35294 2 Latch, Flexible
5 32661 6 Rivet, Dome Head
6 39828 2 Bracket, Hood Latch Mounting
7 760541 3 Screw, Machine L/4-20 PHD

I 43003 1 Deca1, GravelY Logo
9 44074 1 Decal, Side SLripe L.H. and R'H'

10 120518 4 Bo1t, l/4-20x.75 Rd Hd Sq Nk
11 11989 2 Decal, Electricat System Warning
12 40754 1 Decal, Maintenance
13 40227 1 Seat, High Back
14 1262t6 4 Bol-t, Carr iage '5/16-l8x .75
15 38806 2 SPring, Seat

, 16 120214 4 Washer, Lock 5/L6 Reg.
a 17 18007 7 4 BoLt, Hex 5/L6'l8x .75

t 18 17837 2 Reflector, Red Safety
19 40454 1 (12 HP) Weldment, Seat Pan

40453 1 (16, 18 Weldment, Seat Pan Notched
and 20 HP)

20 479454 11 Nut, Lock l/4-20
21 39070 2 Ring, Headlight Retainer
22 180022 4 Bolt, Hex 1/4-20x1.00
23 38673 1 Bezel, Headlight
24 38671 1 Panel, Headlight Lense
25 190254 4 Nut, Lock 10-24
26 159947 4 Screw, Machine l-0-24x.7 5 PHD
27 41189 O 2 Screw, Tapping l/ 4-20x.625 HI{DST
28 38672 L Panel, Headlight Reflector
29 121223 1 Pin, Cotter .06x.75
30 153158 4 Screw, 8-18x.375 PIID CR
31 422845 4 Washer, Flat .281x.625x.065
32 456004 8 Nut, Lock 3/8-L6
33 35518 2 Grommet
34 120388 6 Washer, F1at.438x1.000x.083
35 39047 1 Hinge, Hood L.H.

39049 1 Hinge, Hood R.H.
36 36849 2 Spacer
37 419455 2 Nut, Lock 5/L6'18
38 1090 8 2 SPacer , .37 5x . I00x1.00

., 39 120393 2 washer, FIat.344x.688x.065
]I

,D{

^iZI



HOOD AND REAR DECK

ITEII
NO.

40
4t

42
43
44
45
46
47
48
49
50
51

PART NO.

180 0 8s
3 9835
3983s

18013 0
t80122

39831
24996

446 47 0
4t3447
248J.5

120394
t8420
24608
24588

Qrv.

2
1
1
2
I
1
1
4
4
2
2
1

1 (12 HP)
1 (15, 1g
and 20 HP)

DESCRIPTION

Bolt, Hex 5/L6-L8x1.75
Pane1, Side L.H.
Panel, Side R.H.
Bolt, Hex 3/8-L6x2.00
Bolt, Hex 3rl8-16x1.00
Casting, GriIle
Strap; Fender Hold-Up
Washer, Flat .375x1 .L25x.055
Nut, Lock 5/L6-LS
Bushing, Rear Eender
Washer, FIat .405x.812x.065
Pin, Clevis .250x.406
DecaI, Gravely Logo
Decal, Gravely Logo

22



REAR HITCH

ITEII,I
NO. PART NO.

I9517
180179

20450
435507

OTY. DESCRIPTION

Plate, Hitch
Bolt, Hex L/2-L3x1.75
Arm, Rear Hitch
Nutr Lock l/2-13

T
2
3
4

I
8
2
I

ZJ



-- t+r 1s
%w

\.1
--'j

HYDRAULIC SYSTEM

ltt

6;

3

u
;;4
M12-^--

I
]t)
Wl-

i,Yd

s

H
J'/.

24



I
HYDRAULIC SYSTEM

QTY.

2
I
2
I
6
1
1
2
4
1
2
2
4
4
2
1
I
1
2
1
1
2
1
1
2
1
2
1
2
I
I
1
1
2
1
1
2
1
1
z
1
1
1
2
2

DESCRIPTION

Adapter
Bracket, Oi1 Filter
Bo1t, Hex I/4-20x1.00
Washer, Flat .2BIx .625x.065
Nut, Lock l/4-20
Tube, Oi1 Pick-Up
Hose, Hydraulic Valve to Tank
Adaptor (P-H +2503-6-6)
Pin, Cotter.094x.75
VaIve, Hydraulic
Adaptor (P-H +0503-4-4)
Pin, CIevis
Bo1t, Hex L/4-20x2.75
E-Ring, 1.000 Shaft
Bushing, Pivot
Filter, Spin-On
We1dment, Lift Lever Shaft
Nut, Lock l/2-13
Hose, Hydraulic 14.5
Bolt, Hex L/2-13x2.00
Cylinder, Hydraulic
Adaptor (P-H #2503-4-4)
Shaft, Hydraulic Cylinder
Hose, Hydraulic
Nut, Female Flarel-ess
Hose, Hydraulic Pump to Valve
Sleeve, Female Flareless
Spacer, .620x.750x.27 6
Bearing, BaIl .590x1.378x.433
Ring, Retaining 1.378 Bore
Spacer, .620x.750x.354
Ke!r Woodruff .i25x.375 Hard
Shaf t, Hydraul ic Pun',p
Ring, Retaining .594 Shaft
Gasket, Cover Plate
Pump, Hydraulic
Screw, Cap 3/8-16 Hex Socket HD
Adaptor
Adaptor (P-H #0503-10-6)
Adaptor (P-H #3903-6-5)
Weldment, Hydraulic Control Rod
Gear, Iiydraul ic Pump
Knob, PTO
Rod, Hydraulic Control
Line, Hydraulic In

ITEM
NO.

1
2
3
4
5
6
7
B

9
10
11
72
13
t4
15
16
t7
18
19
20
2t
ZZ
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
4L
42
43
44
45

PART NO.

407 23
402s9

180022
720392
479454

40260
39847
18828

L2t222
1882s
21286
4097 0

I 800 50
11112
183ss
40L7 2
t8822

4L407 4
1884s

180181
3J.284
18826
18830
39849
40823
39848
40824
18807
t2626
18799
18798

27 tO89
t87 97
18809
18422
I 8813

42637 0
23206
1 8817
18 818
41239
1880 8
32659
4r237
39838

25



MANUAL LIFT

!rh 4

26

l3

(r
\

I
--.-.- -a\



MANUAL LIFT

I

ITEII,I
NO.

1
2
3
4
5
6
7
8
9

PART NO.

1111 2
183s5

456004
1111 9
19367
11117
111I8
Ir113
1067 0
1110 5
1110 6

I 80124
L8732
1110 3

r02895
L24829

11116
10682
1r570
1 8404

187184

QTY.

1
2
2
I
I
I
1
1
I
I
I
2
I
I
1
I
I
1
I
1
I

DESCRIPTION

E-Ring, I.000 Shaft
Bushing, Pivot
Nut, Lock 3/8-16
Grip' Flex
Tip, Push Rod
Guide, Push Rod
Rod, Lever Push
Assembly, Lever Lift
Knob, Control
Spring, StoP
Stop, Lever
Bolt, Hex 3/8-L6xI.25
Rod, Lever StoP
Casting, Locator
Screw, Set 3/8'L6x1.00 SHCP
Nut, Jam 3/8-16 Hex
Pawlr Lever
SpringT Comp. 2x.720xI5.5 lb/Ln
wishei, speCiar Elat .45x.99x'10
Shaft, Lift Lever Weldment
Key, Woodruff .250x2.125 Soft

10
11
t2
13
L4
I5
15
L7
18
19
20
2L

J

1t



I

STEERING - 12 H.P. AND 16 H.P. UNITS

'r\rn)

K*,. Rv

\i","' 
lxP

\ rtlf
\"'. '19' , 'g= ' '- i''i ,;##*$n\=

,=(K,.=\wts:}.i$r
=.7"'-.,'6QS\^ - iS 

^"so ,C '\\\ W7-7 ( P-r,n \ \-7 (/<j p-:si \}d . e.-ur-- ';) .' I r ,p-S,r, -tl \ ,)-'9/ I c{ ,' //
I tr= i' !/Lso-l ',-sS

;l ' r (s \J /' a- @',.&- * 11, ';ff-riJ. ;qS ,i$ e^. \$--t--o'* g - \t*;iffi-*
'r f t- r\^-a q),' ,d-

(Y) - -'. 

.---'- \

.___fl___--., / ir.,c'' .+
,'' .93 Rsr-\f. 

'?"x"
//q: '-# 

Nr' ^^_s$ 

(o

.; :\. q_

O.-r&"1

(

-rf

28



]TEM
NO.

1
2
3
4
5

6
7
B

9
10
11
t2
13
l4
15
16
t7
18
19
20
2l
22
23
24
25
25
27
28
29
30
31
32
33
34
35
36
37
38
39
40
4t
42
43
44
45
46

PART NO.

37426
124847
13 1016

35345
24490
312 81
1017 4
40s70
20444
40984
2t246

4s6004
446 47 0
43 5507

3407 4
2107 9
14998
40130
2l-07 6
2]-07 s
21077

45447 3
2L07 8

443734
L2037 6
4194ss
L924BT
4L]-027
18014 9

35344
35064
39413

t2t592
t20369

21084
40630

L21224
t24589

40t26
18463
39812

27 17 8l
23237

4110 3 I
4s6007
1878s
2324t

STEERING . 12 AND 16 UNITS

QTY.

I
1
1
I
I
I
2
I
1
I
1
2
2
2
2
I
2
2
2
1
2
2
2
2
2
2
4
5
2
I
I
2
1
4
4
2
I
2
2
2
1
I
1.

I
I
2
4

DESCRIPTION

Capr Steering Wheel
Nut, Jam 5,/8-11 Hex
Washer, Flat .656x1.312x.095
Shaft, Steering Wheel
Wheel, Steering 8L22
Wheel, Steering 8L23 and 8153-8
Bushing, Nylon .760x1.000x.600 F1ange
Bushing, Steering Wheel
Spring, Compression Ix.80x36 Lb/In
Tube, Plastic 1.0 I.D.
Strap, Rack and Pinion
Nutr Lock 3/8-L6
Irlasher, Flat .375x1.125x.065
Nut, Lock L/2-L3
Bolt, 5/16-L8x5.5 Rd Ed Sq Nk
Plate, Adjustment
Race, Bear ing Thrust .752xL.240x.0 95
Weldment, Steering
Bushing, .391x .622x.670
Gear, Rack
Bearing, Flange (P/M Bronze)
Screw, Cap 3/8-L6x2.0 Hex Socket HD

Sleeve, Pivot
Bo1t, Hex L/2-L3x6.0
Nut, Hex 5/16-Lg
Nut, Lock 5/16'18
Nut, Lock 3/8-24
Fitting, Lube L/4-28
Bo1t, flex 7 /L6-L4x1. 5
Race, Thrust
Supportr Steering Shaft
Nut, Lock 7/L6-L4
Nut, Hex l/2-L3 Slotted
Nut, Hex 3/8-24
BaIl Joint, Steering
Rod, Steer ing
Pin, Cotter.09x1.00
Nut, Hex S/S-LL
Armr Tie Rod Axle
Weldment, King Pin
AxIe
Bolt, IIex 3/4-LOx4.5
Tube, Axle Pivot
Fitting, Lube 45 Deg.
Nutr Lock 3/$-LO
Cap, Front AxIe
Bushing, .8'172L.004x1.0

29

,



I

STEERING . 18 H.P. AND 20 H.P. UNITS

I
$-/

6,_rq/
I

\Rs
aso $ st

I p Ys'--6/ /7 @1\ \

/*ffin -h^)l* WJr*,^*$
q-e=1.1 -a

30

'brf
<,bn

')
I

\ol

\i"

C')

8-e



ITEM
NO.

1
2
3
4
5
6
7
B

9
10
1I
t2
13
l4
15
15
t7
18
19
20
2t
22
23
24
25
26
27
28
29
30
31
32
33
34
3s
36
37
38
39
40
4t
42
43
44
45
46
47
48
49
50
51

PART NO.

3t426
t24847
131016

35345
312 81
20 444
1017 4
40570
40 984
21246

4s6004
446 47 0
43 5s07

34074
2ta7 9
14998
39814
2t07 6
2107 s
21077

45447 3
2707 8

4437 3 4
t2037 6
4L9455
4tl-027
125233
t21222
18014 9

35064
3s344
39413

727s92
L21224

27668
]-2493 4

4 0116
27669

120388
L24589
1 9013 9

3727 0
181618

2324l-
18453

27 t7 8t
23237

411031
456007

18785
39812

STEERING . 18 H.P. AND 20 H.P. UNITS

DESCRIPTION

Cap, Steering Wheel
Nut, Jam 5/8-Ll Hex
Washer, Flat .656x1.312x.A95
Shaft, Steering Wheel
Wheel, Steer ing
Spring, Comp. 1.00x.80x36 Lb/in
Bushing, Nylon .760x1.000x.600 Elange
Bushing, Steering Wheel
Tube, Plastic 1.0 f .D.
Strap, Rack and pinion
Nut, Lock 3/8-76
washer, Flat .375x1.125x.065
Nut, Lock l/2-13
Bo1t, 5/16-t8x5.5 Rd Hd sq Nk
Plate, Adjustment
Race, Bearing Thrust .752x1.240x.095
WeIdment, Steering
Bushing, .391x .622x.670
Gear, Rack
Bearing, Flange (p/M Bronze)
Screw, Cap 3/8-L6x2.0 Hex Socket HD
SIeeve, Pivot
Bo1t, Hex l/2-t3x6.0
Nut, Hex 5/76-18
Nut, Lock 5/16-78
Fitting, Lube l/4-28
Nut, Hex Slotted 3/B-24
Pin, Cotter.09x.75
Bolt, Hex 7/16-14x1.5
Support, Steering Shaft
Race, Thrust
Nut, Lock 7/16-14
Nut, Hex \/2-13 Slotted
Pin, Cotter.09x1.00
Assembly, Rod End
Nut, Jam l/2-20
Tube, Tie Rod
Assembly, Rod End
washer, Flat .43gxr.ooox.oB3
Nut, Hex 5/8-l-l-
Nut, Lock 5/76-24
Arm, Tie Rod AxIe
BoIt, Hex 5/16-24x1.75
Bushing, .877x1.004x1.0
We1dment, King pin
Bolt, Hex 3/4-10x4.5
Tube, Axle Pivot
Fitting, Lube 45 Deg.
Nut, Lock 3/ 4-10
Cap, Front AxIe
Axle

31

QTY.

1
1
1
1
1
1
2
1
1
1
2
2
2
2
1
2
2
2
1
2
2
2
2
2
2
5
4
4
2
1
1
2
1
1
2
2
2
2
2
2
2
2
2
4
2
1
1
1
1
2
1

,



III

DIRECT!ON CONTROL

---.t. 
?

V-

3\Ated6
,.\ ll"l-'-

.,<>/ 7 | I

V0qli t'
6 - o) 5 I IYr' tll

,a.

rirq..

dar\
l/ i

.,h

', tt

\:"\-
.<- -

30V

32



ITEM
NO.

1
2
3
4
5
6
7
8
9

10
I1
L2
13
t4
15
16
t7
18
19
20
2L
22
23
24
25
25
27
28
29
30
31
32
33
34
35
36
37

PART NO.

24452
39832
4030s

L2037 6
180079
347t5
39823

419455
t20238
120378
13110 1
4463s4
4547 s0
40360
39843

18013I
t20377
456004

40 811
39842

]-20392
39841
39844
39840

L20230
44609

r 8018I
120390

1107 4
4tt027
r38078
4L407 4
39837

L21222
t20394

39867
437 89

DIRECTION CONTROL

QTY.

1
1
2
1
3
I
1
3
2
1
1
I
1
1
I
1
2
1
1
1
1
1
I
1
I
1
1
3
1
1
I
1
1
1
1
I
1

DESCRIPTION

Grip, Handle
Lever, Fwd-Rev
Bushing, Fwd-Rev Slide Rod
Nut, Eex 5/16-18
BoIt, Hex 5/16-18x1.00
Spring, Fwd-Rev CIutch
Weldment, Fwd-Rev Actuating
Nut, Lock 5/16-18
Nut, Jam l/2-L3 Hex
Nut, Hex l/2-L3
Washer, Lock l/2 SP Heavy
Washer, Flat .J13x.875x.065
Nut, Lock L/4-28
Bushing, Fwd-Rev Linkage
Strap, Neutral Detent
Bo1t, Hex 3/8-16x3.00
Nut, Hex 3/8-16
Nut, Lock 3/8-16
Bol-t, Hex l/ 4-28x1 . 3 8 Gr . B

RoIler, CIutch Cam
Washer, Elat .28Ix .625x,065
Arm, Fwd-Rev Clutch RolI
Spring, Neutral Detent
Rod, Fwd-Rev Slide
Bo1t, 5/L6-18x1.25 Rd Hd Sq Nk
Bolt, Hex 3/8-16x2.50
Bo1t, Hex L/2-f3x2.75
Washer, Flat .563x1.375x.109
Bu sh ing , . 5 0 5x . 7 4 x 1 . 4 3 8

Fitting, Lube l/4'28
Pin, Clevis .375x.948
Nut, Lock l/2-13
Link, Fwd-Rev Shifter
P in, Cotter .0 9x.7 5
Washer, Flat .406x.812x.055
Strap, Neutral Return
Spring, Reverse Clutch

33



8

TRANSMISSION CONTROLS

QTY.

6
6
1
4
5
2
4
2
1
2
4
1
2
3
I
2
2
1
I
1
I
1
1
I
1
I
1

DESCRIPTION

BoIt, Hex 5/L6-18x.75
Nut, Lock 5/16-18
Weldment, Cross Shaft
Pin, Cotter .12x1.0
Washer, Flat .53lxI.06x.095
Nut, Lock 3/8-16
Washerr Flat .438x1.00x.083
Knob, Control
Lever, Shift
Bushing, .400x.500x1.65
Nut, ,fam 3/8-16
Grip, Handle
Rod, Shift
Pi'n, Cotter Hair
Lever, Hi-Lo Shift
Arm, Shifter R.H.
Arm, Shifter L.H.
Spring, Compression
Pin, Clevis .375x.948
Clevis, 3/8-24 Adjustable
Pin, Cotter .09x.75
Assemb1y, PTO Control
Bracket, Cross Shaft
Pin, C1evis .50OxI.213
Yoke, L/2-20 Adjustable
Rod, 2-Speed
Rod, PTO

q

ITE14
NO.

L
2
3
4
5
6
7
8
9

10
I1
l2
13
14
15
16
t7
18
I9
20
2t
22
23
24
25
26
27

PART NO.

180077
419455

33 99s
1 371 85
120396
456004
120 3 88

10 670
18371
33985

t24829
34067
33994
1I860
33990
33988
33989
1837 2

138078
18380

12L222
3 406s
11096

138086
18387
40143
18386

PU
67r

*bw

.-'t,ra

Q-'
2

34



BRAKE LINKAGE

Q,20
2r -qy ffizz

_b-- \

ITEM
NO. PART NO.

2077 2
413 53 4
]-20382

2077 5
L24829
720394
1 8012 4

2077 3
l-13 2 9
11009

4]-7 923
L20392
t26227
4s4658
11021

45600 4
l-2]-223

1126 3
407 3r

l2L7 4t
34633

t2t222
12036 I

1
2
3
4
5
6
7
8
9

10
11
l2
13
L4
15
16
t7
18
19
20
21
22
23

QTY.

1
I
I
2
1
2
I
1
I
I
1
2
2
2
I
2
1
1
I
1
1
I
I

DESCRIPTION

Arm, Parking Brake Lock
Nut, Lock 3/8-16
Washer, Lock 3/ I
Washer, Nylon .37 5x .7 5x .0 6
Nut, Jam 3/ 8-16 Hex
Washer, Flat .406x.812x.065
Bo1t, Hex 3/8-16x1.25
Rod
C1ip, Spring
Pedal, Brake
Pin, Clevis .25x1.50
Washer, Flat .281x .625x.065
Bolt , Carr iage 3/ 8-16x .7 5
Pin, Spring.l87xL.25
Bracket, Brake Pedal
Nut, Lock 3/8-L6
Pin, Cotter .06x.7 5
Spr ing, Ext. 5.50x .50x20 Rate
Rod, Brake
Pin, Clevis 5/16x.812
Yok e
Pin, Cotter .0 9x .7 5
Nut, Hex 5/L6-24

l'i
a

I

I

D

35



FUEL AND EXHAUST SYSTEM - 12 H.P. UNITS

-o.
:ot
o
crt
6\

,Lb\,4
o

PP
(Y)_ g-

"ISq=Fl9 r

w

ag\o..,{_*.

-)*l-'---/o
/q 'to ,

36

It

ffi(\v*
,ffi(q

sb

\s
@.o

8u



FUEL AND EXHAUST SYSTEM - 12 H.P. UNITS

lTEM
NO.

29
30
31
32
33
34
35
36
37
38
39
40
4L
42
NS
NS

PART NO.

2t4t5
40620
tt77 2
tt77 4

416 430
tt77 0

181566
Lt173
2tL34
18563
320 45

419455
1203 93

3 s313
180079
J.24925
40133
20s65
32030
t0852
10629
18345
18340
4077 6

13110 0
1 801 46

]-8347
40758

18345
r8341
18343
18344

180175
1203 84

4L233
42t648
tL202

t202t4
4217 05

4t97 3
14728
42t39

41I 893
150046

QTY. DESCRlPTION

Gauge, Gas
Tank, Fuel
Washer, Fr iction
Washer, Spr ing
Nut, Lock L/ 4-28
Bracket, Mounting
Boit, Hex l/4-28x.75
Assembly, Knob and Lever
Line, FueI
Valve, Fuel 90 Deg. Reverse FIow
Clamp, Hose
Nut, Lock 5/16-J.g
Washer, Flat .344x.688x.065
Clamp, Nylon
Bo1t, Hex 5/16-18x1.00
Nut, lam 3/8-24
Control, Choke
Assembly, Choke Conduit
Shietd, Heat
Decal, Air Cleaner
Tie, CabIe
Key, Square .250x1
Gasket, Adaptor
Adaptor, Eng ine

Instruction

.2s0

Washer, Lock 7 /L6 SP Heavy
BoIt, Hex 7/16-L4x1.125
O-Ring , 2. 500x 2.7 50x.125
Race, Bearing Thrust

L.l25xl. 750x . I23/ .126
O-Ring, 3.000x3.188x.094
Bearing, Thrust l.L27xL.7 40x.078
Gear, Spur and BeveI, Input
Ring, Retaining 1.125 Shaf t
Bolt, Hex l/2-13x1.25
Washer, Lock l/2 Reg.
Bngine, L2 HP Electric
Screw, Cap 7/L6-L4x1.0
Gasket, Exhaust
Washer, Lock 5/L6 Reg.
Screw, Cap 5/16-L8x.75
Header, Exhaust
C1amp, Muffler
Muffler, Exhaust
Nut, tock 10-32

1
1
I
1
1
1
1
1

6 f t.
1
2
I
z
I
1
1
I
I
I
I
6
1
1
1
3
3
t
2

t
2
3
4
5
6
7
B

9
10
11
l2
13
L4
15
16
t7
18
19
20
2t
22
23
24
25
26
27
28

1
1
I
1
4
4
1
I
1
2
2
1
I
1
2
2

4-Wheel
Socket Head

S/Hd

Screw, Machine 10-32x.50 PIID

)

I

37

l



FUEL AND EXHAUST SYSTEM . 15 H.P. UNITS

sNlYl
;d-t,

L

\-

sJ



FUEL AND EXHAUST SYSTEM . 16 H.P. UNITS

ITEIT'I
NO. PART I{O. QTY. DESCRIPTION

1 416430 1 Nut, Lock l/4-28
2 II772 1 Washer, Ftiction
3 11774 1 Washer, Spring
4 181566 1 Bo1t, Hex l/4-28x.75
5 L1770 1 Bracket, Mounting
6 11773 1 Assembly, Knob and Lever
7 124925 1 Nut, Jarn 3/8-24 Hex
8 7331 2 C1ip, Speed
9 39859 1 Controlr Choke

10 20565 1 Assembly, Choke Conduit
11 40448 1 Bracket, Throttle and Choke
12 35313 4 Clamp, Nylon
13 411890 1 Screw, Tapping L/4-20x.625 HHD ST
L4 422845 1 washer, Flat.281x.625x.065
15 L4728 4 Clarp, I,luffl-er
16 41958 2 Muffler
17 42123 2 Weldinent , Heade r
18 421705 4 Screw, Cap 5/16-18x.75 S/Hd
19 !202t4 4 washer, Lock 5/16-L8 Reg.
20 11202 2 Gasket, Exhaust
21 41959 2 Extension, Exhaust
22 41787 I Engine, 16 HP Magnurn
23 18345 I Key, Square .250x1.250
24 40758 2 Race, Bearing Thrust

1.125xI .750x .123/ .126
25 18346 1 O-Ring, 3.000x3.I88x.094
26 18341 I Bearing, Thrust 1.127x1.740x.078
27 18344 1 Ring, Retaining 1.125 Shaft
28 18343 I Gear, Spur and Beve], Input
29 180179 4 Bolt, Hex l/2-13x1.75
30 120384 4 Washer, Lock L/2 Reg.
31 21415 1 Gauger Gas
32 10629 7 Tie, Cable
33 32045 2 C1amp, Hose
34 419455 3 Nut, Lock 5/L6-18
35 180077 I Bolt, Hex 5/16-L8x.75
36 40620 1 Tank, FueI
37 2L134 6 ft. Line, FueI
38 120393 4 Washer, F1at.344x.688x.O65
39 180079 2 Bo1t, Hex 5/16-I8x1.00
40 18563 1 VaLve, Fuel 90 Deg. Reverse Flow
NS 411893 2 Nut, Lock 10-32
NS 160046 2 Screw, Machine 10-32x.50 PHD

39

b

)

b

I



FUEL AND EXHAUST SYSTEM - 18 H.P. AND 20 H.P. UNITS

€-rS

=*) \

)

(,
C{

$
r-T

A--
>d

c\
c\

lo 
^Ft'/

g

c{
rJl rJ?iTJ

C\

- /(S-:

L

t

40



FUEL AND EXHAUST SYSTEM .18 H.P. AND 20 H.P. UNITS

5

ITEM
NO.

I
2
3
4
5
6
7
8
9

10
11
L2
I3
14
15
16
L7
18
19
20
2L
22
23
24
25
26
27

.28
29

PARI'NO.

LL77 3
LL77 2
tt77 4

4l.6 430
LL77 O

181566
124925

398s9
20565
2t475
40620
10629
2LL3 4
32030
1 8563
324 45

4I9455
120393
180079

3 5313
7331

40448
42J.7 05
l-202t4
LTZO2
41892
4118 4
4118 8
18345
40758

18343
18344
18346
18341

t20384
1 8017 9
411 I 93
160046

1
1
1
1
1
1
I
1
1
I
1
6

6 fr.
I
1
/,
1
1

1
I
2
I
4
4
2
1
I
1
1
2

QTY.

1
1
1
I
4
4
2
2

DESCR]PTION

Assembly, Knob and Lever
Washer, Fr iction
Washer, Spring
Nut, Lock I/4-28
B racket, Ivlounting
Bol,t, Hex l/4-28x.75
Nut, Jam 3/8-24 Hex
Control, Choke
Assembly, Choke Conduit
Gauge, Gas
Tank, Fuel
Tie, Cable
Line, Fuel
Shield, Heat
VaIve, Fuel 90 Deg. Reverse Fl-ow
CIamp, Hose
Nut, Lock 5/16-18
Washer, Flat .343x.688x.065
Bolt, Hex 5/I6-18x1.00
Clamp, Nylon
CJ- ip, Speed
Bracket, Throttle and Choke
Screw, Cap 5/16-18x.7 5 Socket HD
Washer, Lock 5/16 Reg .
Gasket, Exhaust
I,luf f l-er, Exhaust
Engine, 18 H.P.
Engine, 20 H.P.
Key, Square .250x1 .250
Race, Bearing Thrust 1.L25x1.750x

.t23/ .]-26
Gear, Spur and Bevel, Input
Ring, Retaining L.125 Shaft
O-Ring , 3 . 0 0 0x 3 . 1 8 8x . 0 9 4
Bearing, Thrust l.l27xl...7 40x.078
Washer, Lock l/2 Reg.
Bolt, Hex L/2-13x1.75
Nut, Lock 10-32
Screw, Machine 10-32x.50 PHD

30
31
32
33
34
35
NS
NS

41

5



ELECTRICAL SYSTEM . 12 H.P. UNITS

c\\-r
1-\'t t\\

$q., )\,e ,//Y
af--\ '5]

N,:\O-\ry
il/

i)\ 
..'}},-,f

\o
-SN\-
t-I ;. C\

-., -"''-:l - 
--N')

q
4..

h,i,
a

d:'-

\ (\

,,,'r^f- /$ra
KI

\
\\

\

(Frv't\Iw
(Y) \,\(j\-.R\,t\

,- -"-----

'rfN,\

r
\-

i. :\C! :.'

\)t1tO:.r':



ITEM
NO.

I
2
3
4
5
6
7
I
9

10
11
L2
13
\4
I5
15
t7
18
19
)A
2L
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
4l
42
43
44
45

PART NO.

35062
38059
40455
2t848
14893
2L4L6
38186
18587
18570
l-9666
t9667
20916

1073s4
20660

419454
180020

42289
27 L22

413534
,,tn1a=!UAJJ

1r676
356:14
39871

180079
120393

41788
419455
11337
38058
t9223
437 99

l-20392
t0629
4C 456
3 s313
39069
402t6
40313
41865
33847
3 4466
39861
377 42
42597

L26342

ELECTRICAL SYSTEM . 12 H.P. UNITS

DESCRIPTION

Switch, Seat
Terminal
Harness, Wiring
Gauge, Ammeter
Fuse, 30 Amp AGC
Fuse, Panel

Seat Switch

30

Knob, Light Switch
Nut, Special Light Switch
Kelr Ignition Switch
Nut, Jam 9/16-24
Washer, Lock 9/16 Int. Tooth
Switch, Interlock
Nut, Stamped 9/16-18
Bracket, Switch
Nut, Lock l/ 4-20
Bo1t, Hex L/4-20x.75
Connec tor
C lamp
Nut, Lock 3/8-L6
Cable, Starter
Nut, Speed l/4-20
Switch, Magnetic
Cable, Negative BatterY
Bol-t, Hex 5/16-18x1.00
Washer, FIat .344x.688x.065
C1amp, Nylon
Nut, Lock 5/L6-LB
Switch, Light
Connector
Switch, rgnition
Panel, Instrument
Washer, Flat .281x .625x.065
Tie, Cable
Harness, Wiring Ground and Light
C1amp, Nylon
Headl-ight
ReIay
Modul-e, Time Delay
Harness, Wir ing
Boot, Battery Cable
Cover, Battery Terminal
Cable, Battery to lvlagnetic Switch
CIamp
Battery, 72 Volt
Bo1t, L/4-20x1.75 Rd Hd Sq Nk

's Manuaf f or Wir ing Di.agram.

Qry.

2
1B
I
1
1
1
I
1
1
1
1
2
1
1
7
7
I
1
I
I
2
I
1
3
6
1
3
1
2
1
1
5
6
1
2
2
1
1
1
3
1
1
2
1
2

NOTE: See the Oper ator

43

3

b



ELECTRICAL SYSTEM . 16 H.P. UNITS

\-\

-No )\'N\ // \ <>\zn JN

\t "., (, F\\ -St€tq r-^ i =6 -=r-*...,, 
j

-ru,,ffi?uo f \lWsF_-oN-\ ( f(\a \in#Hf*," S;--'^h E AGr- \)Auv iro-! o\\- :. , I\:\

CllO -i- r C\

"(--l-9 ^ ,1<J>7'-.*. \D '\ / i ,d--

\ 'llsoq
---:==q_.--,I p..-

/' "'/ --oJ
----o1----,, ' 6; .J_

-\ 'r 6) CO^ \R

44

r-L

\N

$g,q Qd
Y' -@ -lr-

t'* 
@

);) lrt7"/" ,4 i
o?l&'-
o"
+o



ITEIVI
NO.

1
2
3
4
5
6
7
I
9

10
11
t2
13
L4
15
15
17
18
19
20
2L
22
23
21
25
26
27
28
29
30
31
32
33
34
35
35
37
38
39
40
4L
42
43
44
45
46

PART NO.

3s062
38059
40455
2l-848
14893
2L415
38186
18587
18570
t9666
19667
20916

107354
20660

4l-9454
1 8002 0

42289
27122

413 53 4
39862

455004
1L67 5
35634
39871

180079
''t ?n?o?
-LWJJJ

al -^^! r'xx

1i9455
Itt/

3 80 5 8
437 99
\9223
t0629
40 456

120392
40216
40313
41865
33847
34456
39861
377 42
3 s313
39059
42597

t26342

ELECTRICAL SYSTEM . 16 H.P. UNITS

DESCRIPTION

Switch, Seat
Terminal
Ilarness, Wiring Seat Switch
Gauge, Ammeter
Fuse, 30 Amp AGC 30
Fuse, Panel
Knob, Light Switch
Nutr Special Light Swit,ch
Ketr fgnition Switch
Nut, Jam 9/16-24
Washer, Lock fnt. Tooth
Switch, Interlock
Nut, Stamped 9/L6-18
Bracket, Switch
Nut, Lock l/4-20
Bolt, Hex L/4-20x.75
Connector
Clamp
Nut, Lock 3/8-L6
Cable, Starter
Nut, Lock 3/A-rc
Nut, Speed L/4-20
Switch, Magnetic
Cab1e, Negative Battery
Bolt, Hex 5/L6-L8x1.00
Washer, FIat .344x.588x.065
Clamp, Nylon
Nutr Lock 5/L6-Lg
Switch, Light
Connector
Pane1, f nstf,ument
Switch, Igrition
Tie, Cable
Harness, Iilir ing Ground and Lights
Washer, E1at .281x .525;x.065
Relay
Module, Time Delay
Harness, I{ir ing
Boot, BatLery Cable
Cover, Battery Terminal
Cab1e, Battery to lrtagnetic Switch
CIary
C1ary, Nylon
Eeadlight
Battery, 12 VoIt
Bo1t, L/1-2Ox1.75 Rd Hd Sq Nk

QTY.

2
18

1
1
1
1
1
1
1
I
1
2
1
1
7
7
1
2
1
1
1
2
1
1
3
6
I
3
1
2
1
1
6
I
5
1
1
1
3
1
I
2
2
2
1
2

NorE: see the operator's lranual f or wiring Diagram.

45

o

U

3



ELECTRICAL SYSTEM . 18 H.P. AND 20 H.P. UNITS

\\ N{N

\* )\\-.*U \--:__-.- il . co \ P
\-*s#*=r..=fu iS

h \\#6^=-*'.\\*y

o._ Tr'o\ F* ,'*k'\ *{
@ '%il'1/- 

^, ,,' \./ /\

.,&tall S"i' ff^,
\ uq*; 

I -/ E'i, ru€

--- y*nf,/1i" ./z/ \Ob I l;=, ,/r{

{,,Y',, i ; ./
\ *-1, l/
F\\\ ti\ l// r:.

lr){
-(oE

a9\t-+; -f

\-g
x\,
N

\'

HA,\7
RP c{ gs.n

r,ils(
$\

i'\ \r'r, \ /
\\ ).. \). /

.\ n !-!6; A,*l *\* ,-.*-]-t-. xrJ;r'(YJf coW-s
ffg

q.. 
_

r'\L

r-
L

.1I\\
-o.&(r\

\ \
o__r^\$ -H\S,\7,

/
/



ELECTRICAL SYSTEM . 18 H.P. AND 20 H.P. UNITS

ITEI4
NO.

1
2
3
4
5
6
7
8
9

10
11
t2
13
14
15
16
t7
18
19
20
2L
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
4L
42
43
44
45
46

PART NO.

3s062
380s9
40 4ss
2IB4B
14893
2L415
38186
18s87
1857 0
l-9666
l-9667
20976

107354
20660

4L94s4
180020

42289
27122

413s34
39862
tL67 6

35634
41865
33847

18007 9
12 03 93
4t9 455

4L7 88
38256
1133 7
38058
t9223
437 99
r0629
39871

t20392
402L6
40313
34466
39861
377 42
40456
3 s313
39069
42597

L26342

See the

Qrv.

2
18

1
1
1
1
1
1
1
1
1
2
1
1
7
7
1
1
I
1
2
1
1
3
3
6
3
1
1
1
2
1
1
6
1
5
1
I
1
1
2
1
2
2
1
2

DESCRIPTION

Switch, Seat
Terminal
Harness, Wiring Seat Switch
Gauge, Ammeter
Fuse, 30 Amp AGC-30
Fuse, Panel
Knob, Light Switch
Nut, Special Light Switch
Keyr Ignition Switch
Nut, Jam 9/16-24
Washer, Lock 9/L6 Int. Toot,h
Switch, Interlock
Nut, Stamped 9/L6-LB
Bracket, Switch
Nut, Lock L/ 4-20
Bolt, Hex L/4-20x.75
Connector
Clamp
Nut, Lock 3/8':.6
Cable, Starter
Nut, Speed l/4-20
Switch, Magnetic
Harness, Wiring
Boot, Battery Cable
Bolt, Hex 5/16-18x1.00
Washer, Flat .344x.688x.065
Nut, Lock 5/16-LB
CIamp, Nylon
Hourmeter
Switch, Light
Connec tor
Switch, Ignition
Pane1, Instrument
Tie, Cable
Cab1e, Negative Battery
Washer, Flat .28Ix .625x.065
Relay
Module, Time Delay
Cover, Battery Terminal
Cab]e, Battery to l'lagnet ic Switch
Clamp
Harness, Wiring Ground and Lights
C1amp, Nylon
Headlight
Battery, 12 VoIt
Bolt, L/4-20x1.75 Rd Hd Sq Nk

Operator I s I"lanual- f or Wir ing Diagram.

I

47
t



FRONT AND REAR WHEELS

11 '18'( ,<
"(ffi)t

l(ov-//h)\-9'/ \7( '1r)%

zS

r
\-

eL

48



TTEII,I
NO.

I
2
3
4
5
6
7
I

9
10
11
L2
13

L4
15

15
L7
18
19
20

PART NO.

]-8442
3t425
111 91

4233l-5
18448
]-8447
18446
18445
111 90
312 80
18443

418692
131016
t8449
1170s
2t499
22216
31424
111 95
111 94
21s0 0
3727 8
127 44

1 8718 4
4030 4

1310 0 0
456007

FRONT AND REAR WHEELS

DESCRIPTION

Assembly, Front Wheel 15x6.50-8
Assembly, Front Wheel I6x7.50-8
Assenbly, Valve Stem
Washer, FIat .813x1 .3'1x.100
Spacer
SeaI, Oil
Bear ing , Cone L!4 119 4 9
Bearing, Cup LM'11910
Tire, Front 16x6.50-8
Tire, Front L6x7.50-8
Rim, Front Whee1 Assembly
Nutr Lock 5/8-Ll
Washer, Flat .556x1.3L2x.095
caP
Assembly, Rear Wheel 23x8.50-12
Assembly, Wheel R.H. 23x8.5-12 SGT
Assemb1y, Whee1 L.H. 23x8.5-12 SGT
Assembly, Rear Wheel 23x10.50-12
Rim, Weldrnent
Tire, Rear 23x8.50-12
Tire, Super Terra 23x8.50-12
Tire, Rear 23x10.50-12
BoIt, Hub 7/L6-20x.75 (Specia1)
K€!r Woodruff .250x2.125 Soft
Hub, Tapered 4-Whee1
Washer, Flat,813x2.0r.148
Nut, Lock 3/A-LO

QTY.

2
2
2
4
2
I
2
2
I
1
1
2
2
2
2
1
1
2
1
1
1
1

10
2
2
2
2

49


